Mild-Moderate Burn Treatment Guidelines

Goal:  Patients presenting to the emergency department following burn injury will receive wound care directed at reducing discomfort and the risk of infection in a manner which causes no needless pain.

Pain Control:

1. Patients identified with burn injuries will receive prompt and effective analgesia. Recommended first dose analgesics include oxycodone or hydrocodone (0.2 mg/kg, max 10mg) PO.  Cool compresses are also effective in providing rapid analgesia.
2. Administration of oral analgesics should not be postponed for parenteral analgesics.

3. Pain reassessment should occur 15 min (IV) – 30 min (PO) after administration of each analgesic dose and at least once an hour.

4. Pain should be treated unless medically contraindicated or refused by patient or parent.

5. Patients discharged home from the ED should have a clear and specific pain plan to guide analgesic dosing.

6. Patients will not be discharged from the ED until their pain is resolved or tolerable.

Wound Care:

1. Effective wound healing relies on providing a moist, sterile environment. 
2. Inadequate pain control for a procedure often results in hypersensitivity to future procedures. 
3. Effective pain control relies on anticipation and familiarity with interventions.
4. Aggressive wound debridement is usually not necessary for the acute partial thickness (second degree) burn unless involving a joint.

5. Acute burns should be carefully cleaned and dressed in a sterile manner.

6. Intact blisters should not be disrupted unless thought to be infected. Blisters causing significant discomfort may be punctured in a sterile manner.  
7. Debridement of devitalized tissue should be deferred (unless involving a joint) until the tissue is dried and easily removed – typically beginning 3-5 days from the initial injury.

8. Premedication for wound care should include appropriately dosed analgesia unless medically contraindicated.

9. Premedication with an amnestic agent (e.g. midazolam 0.5-1mg/kg PO/PR max 20mg) in children (especially those under 8 years old) is strongly encouraged prior to painful procedures.

10. Moderate - deep sedation with analgesia is strongly recommended for acute burns requiring debridement in young children. Ketamine (1-2mg/kg IV) is the preferred medication in these cases, unless otherwise contraindicated.

11. Initial burn dressing should include a generous amount of topical antimicrobial preparation on all surfaces.  The objective is to keep the wound moist, clean and protected from infection and contact.

12. Wounds should be covered with a non-adherent material and secured with a generous amount of gauze. 

Follow-up Care  

1. Wound care at home should be directed at daily checking for signs of infection and keeping the wound moist with additional antimicrobial ointment.
2. The following patients should be seen by a physician or wound care specialist within 72 hours: second degree burns > 3% BSA, burns over joints, burns of the face, hands or genitals, concerns about the patient’s ability to receive effective wound care at home.

3. Patients requiring sedation with analgesia for their wound care in the ED will likely need the same for subsequent wound debridements.

4. Refer to Burn Center Criteria for admission guidelines and home care instructions for wound care advice.
